
    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



WWD Application Form Version 6/08 

This is a draft document and is subject to revision. 
 
 

 
 
 

Waste Water Discharge 
Licence 

Application Form 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

EPA Ref. No:
(Office use only)

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 
[...]
Ballybay WWDL Application Form.doc  Page 6 of 28 

PROCEDURES 

 
The procedure for making and processing of applications for waste water 
discharge licences, and for the processing of reviews of such licences, appear in 
the Waste Water Discharge (Authorisation) Regulations, 2007 (S.I. No. 684 of 
2007) and is summarised below.  The application fees that shall accompany an 
application are listed in the Third Schedule to the Regulations. 
 
Prior to submitting an application the applicant must publish (within the two 
weeks prior to date of application) in a newspaper circulating in the area, and 
erect at the point nearest to the waste water treatment plant concerned or, if no 
such plant exists, at a location nearest the primary discharge point, a notice of 
intention to apply.  An applicant, not being the local authority in whose functional 
area the relevant waste water discharge, or discharges, to which the relevant 
application relates, takes place or is to take place, must also notify the relevant 
Local Authority, in writing, of their intention to apply. 
 
An application for a licence must be submitted on the appropriate form (available 
from the Agency) with the correct fee, and should contain relevant supporting 
documentation as attachments.   The application should be based on responses to 
the form and include supporting written text and the appropriate use of tables 
and drawings.  Where point source emissions occur, a system of unique reference 
numbers should be used to denote each discharge point.  These should be simple, 
logical, and traceable throughout the application.   
 
The application form is divided into a number of sections of related information.  
The purpose of these divisions is to facilitate both the applicant and the Agency in 
the provision of the information and its assessment.  Please adhere to the 
format as set out in the application form and clearly number each section 
and associated attachment, if applicable, accordingly.  Attachments should 
be clearly numbered, titled and paginated and must contain the required 
information as set out in the application form.  Additional attachments may be 
included to supply any further information supporting the application.  Any 
references made should be supported by a bibliography. 
 
All questions should be answered.  Where information is requested in the 
application form, which is not relevant to the particular application, the 
words “not applicable” should be clearly written on the form. The 
abbreviation “N/A” should not be used. 
 
Additional information may need to be submitted beyond that which is explicitly 
requested on this form.  Any references made should be supported by a 
bibliography.  The Agency may request further information if it considers that its 
provision is material to the assessment of the application.  Advice should be 
sought from the Agency where there is doubt about the type of information 
required or the level of detail.   
 
Information supplied in this application, including supporting documentation will 
be put on public display and be open to inspection by any person.   
 
Applicants should be aware that a contravention of the conditions of a waste 
water discharge licence is an offence under the Waste Water Discharge 
(Authorisation) Regulations, 2007.  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 

Ballybay WWDL Application Form.doc  Page 7 of 28 

The provision of information in an application for a waste water 
discharge licence which is false or misleading is an offence under 
Regulation 35 of the Waste Water Discharge (Authorisation) 
Regulations, 2007 (S.I. No. 684 of 2007). 
 
 
Note:  Drawings. The following guidelines are included to assist applicants: 
 
• All drawings submitted should be titled and dated.  
• All drawings should have a unique reference number and should be signed by a 

clearly identifiable person.  
• All drawings should indicate a scale and the direction of north.  
• All drawings should, generally, be to a scale of between 1:20 to 1:500, 

depending upon the degree of detail needed to be shown and the size of the 
facility. Drawings delineating the boundary can be to a smaller scale of between 
1:1000 to 1:10560, but must clearly and accurately present the required level 
of detail. Drawings showing the waste water treatment plant location, if such a 
plant exists, can be to a scale of between 1:50 000 to 1:126 720.  All drawings 
should, however, be A3 or less and of an appropriate scale such that they are 
clearly legible. Provide legends on all drawings and maps as appropriate. 

• In exceptional circumstances, where A3 is considered inadequate, a larger size 
may be requested by the Agency. 

 
 
It should be noted that it will not be possible to process or determine the 
application until the required documents have been provided in sufficient 
detail and to a satisfactory standard.  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



WWD Application Form Version 6/08 

SECTION A: NON-TECHNICAL SUMMARY 
 
Advice on completing this section is provided in the accompanying Guidance 
Note.   
 
A non-technical summary of the application is to be included here. The summary 
should identify all environmental impacts of significance associated with the 
discharge of waste water associated with the waste water works.  This 
description should also indicate the hours during which the waste water works is 
supervised or manned and days per week of this supervision.   

 
The following information must be included in the non-technical summary: 

 
A description of: 

 
− the waste water works and the activities carried out therein, 
− the sources of emissions from the waste water works, 
− the nature and quantities of foreseeable emissions from the waste water 

works into the receiving aqueous environment as well as identification of 
significant effects of the emissions on the environment,  

− the proposed technology and other techniques for preventing or, where this 
is not possible, reducing emissions from the waste water works, 

-  further measures planned to comply with the general principle of the basic    
obligations of the operator, i.e., that no significant pollution is caused; 

− measures planned to monitor emissions into the environment. 
 

Supporting information should form Attachment No A.1 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



WWD Application Form Version 6/08 

NON-TECHNICAL SUMMARY 
 
1. The waste water works and the activities carried out  
 
1.1 Introduction 
 
Ballybay is a small market town in the centre of County Monaghan and is 

situated on the shores of Lough Major.  The town is located 21 km south of 

Monaghan Town and 120 km North West of Dublin.  The current residential 

population of the town was estimated as 3,135.  Today Ballybay serves as a 

retail and service centre to the agricultural community in the surrounding 

hinterland.  The urban area lies in a relatively flat area surrounded by drumlins, 

rivers and interglacial lakes.  

 

Employment locally is provided in a food processing plant and a manufacturing 

industry adjoining the town and in the retail and service sector within the town. 

Commercial facilities are located predominantly around the centre of town. 

Institutional facilities in Ballybay include three primary schools and one 

secondary school. 

 

The drainage catchment in Ballybay includes the main urban area on the banks 

of Lough Major and extends outwards to service ribbon development along roads 

leading into the town (with the exception of the R162 to the south). The total 

area of the drainage catchment is approximately 95 ha.  

 

The WWTP is located to the south west of the town, at Meetinghouse Lane. The 

WWTP currently occupies an area of approximately 0.4 hectares and designed to 

cater for 7,238P.E.  Ballybay WWTP was built and commissioned in 1983 to 

provide preliminary and secondary treatment for waste water prior to discharge 

to the River Dromore.  The WWTP operates as an extended aeration plant, 

preceded by screening and grit removal. Sludge treatment at the WWTP 

comprises thickening and dewatering.  The dewatered sludge is stored on site 

prior to disposal.  Treated effluent from Ballybay Waste Water Treatment Plant 

(WWTP) discharges to the River Dromore via a single outfall. The river flows into 

a lake and marshy area approximately 0.5 km downstream of the WWTP outfall. 

The influent and effluent quality at Ballybay WWTP is monitored by 24 hour flow 

proportional sampling.  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 WWD Application Form V6/08 

Page 10 of 37 

The waste water treatment plant is managed on a part-time basis by a 

technician and a caretaker. There is no SCADA system and no remote monitoring 

of the plant in place.   

 
 
1.2 Summary of Wastewater Treatment Plant Units 

Treatment Stage Element Description (dimensions, 
capacities etc) 

No of 
Units 

Inlet Pumping Station
2No submersible duty pumps (each 
rated 30L/s)  
2No storm pumps in separate well 

2 

Screen Mechanical course screen (20mm 
aperture) 1 

Grit removal Vortex Grit Trap 1 

Flow monitor Venturi flume at the plant inlet and 
outlet 1 

Preliminary 

Storm water 
Treatment Grass plots 2 

Primary N/A N/A N/A 

Extended Aeration  Rectangular Aeration Tanks (total 
capacity = 2,460m3) 2 

Secondary 
Settlement Tank Rectangular Settlement Tanks 

(Surface area = 215m2) 2 

Tertiary N/A N/A N/A 

Ancillary Phosphorus 
Removal 

Chemical dosing for phosphorous 
removal 1 

Thickening Picket Fence Thickener, achieves 
2.5% dry solids (capacity = 306m3) 1 

Sludge 
Treatment/Disposal 

Dewatering Single belt press estimated @ 90kg 
ds/hr, achieves 9.5% ds  

Outfall Pipe 10m long open ended outfall to 
Dromore River 1 

Power Generation N/A N/A N/A 
 

1.3 Description of Waste water treatment process 

 
Inlet Works and Preliminary Treatment 

The inlet flow is pumped up to the inlet works passing through a flume with V-

Notch weirplate for flow measurement and then flows to a mechanical bar 

screen.  The screenings are directed to a macerator chamber for maceration and 

returned to the system for treatment.  Grit is automatically removed using a 

Jones and Attwood Pista grit trap.  The grit is air lifted to a grit holding chamber 

and manually removed from there and disposed of to the Scotch Corner landfill.  

The inlet flow is sampled by a Contronic Flow Proportional Inlet Sampler.  The 

screen and grit are controlled automatically by level probes. 

Secondary Treatment 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 WWD Application Form V6/08 

Page 11 of 37 

Following preliminary treatment waste water gravitates to the secondary 

treatment system. Secondary treatment is provided by an activated sludge 

treatment system comprising of; 

 Two rectangular aeration tanks designed for BOD removal and nitrification 

 Two rectangular secondary settlement tanks and a sludge circulation system. 

Each aeration tanks has a total capacity of approximately 2,460 m3, and is fitted 

with two vertical shaft surface aerators rated at 14.4 kW each.  Flow from the 

aeration tanks gravitates to two rectangular horizontal flow settlement tanks 

fitted with continuous chain driven scraper mechanisms. Settled sludge 

gravitates to the nearby pumping station, while scum is removed automatically 

from the tank surface. A common set of submersible pumps (duty/standby) is 

used to alternately pump the activated sludge to the aeration tanks or to a 

picket fence thickener. 

Treated effluent which overflows from the secondary settlement tanks gravitates 

to an on site chamber from where it discharges to the River Dromore, via an 

open ended outfall. 

The treated effluent is measured in a venturi flume at the plant outlet. Twenty-

four hour composite samples and grab samples are also routinely taken at this 

location.  

 

Sludge Treatment 

Excess sludge is continually being produced and is removed at regular intervals 

by pumping to a picket fence thickening tank.  Polyelectrolyte is dosed into this 

line.  The sludge is allowed to settle in the thickener and supernatant is drawn 

off which returns to the sludge return sump for further treatment. 

Settled sludge is periodically drawn off from the PFT and pumped into the 

flocculation chamber.  The polyelectrolyte is dosed into the line prior to the 

chamber. 

The flocculated sludge overflows the chamber onto a single belt press and is 

pressed to a solid sludge cake.  The dewatered sludge is stored in a covered skip 

prior to disposal. 

 
2.0 The sources of emissions from the waste water works 
 
Primary Discharge (PSW1) – Effluent Outfall  

Treated effluent from Ballybay Waste Water Treatment Plant (WWTP) discharges 

to the River Dromore via a single outfall. The river flows into a lake and marshy 

area approximately 0.5 km downstream of the WWTP outfall.  The discharge pipe 

is an open discharge 530mm diameter pipe. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 WWD Application Form V6/08 

Page 12 of 37 

Refer to Drawing 10, Attachment C2. 

 

Storm Water Overflows (SW2) – Castleblayney Road CSO 

The Castleblayney Rd combined sewer overflow is located outside No 14 

Castleblayney Rd.  The catchment upstream of the overflow consists of the 

Castleblayney Rd (including the Whyleys Hill and Folly Court pumping stations), 

and further properties behind Main St, including Church Place and the livestock 

mart. 

The overflow consists of a single broad-crested concrete wall weir set at an 

approximate height of 300 mm above the invert of the incoming 300mm sewer.  

Excess storm flows go over the weir and through a coarse screen into a 600mm 

storm sewer, which eventually discharges into Lough Major.  

Refer to Drawing 11, Attachment C2. 

 

Storm Water Overflows (SW3) – Corrybrannan Bridge CSO 

The Corrybrannan Bridge combined sewer overflow on the north bank of the 

Dromore River where it crosses under Corrybrannan Bridge.  The catchment 

upstream of the overflow consists of the Carrickmacross Rd and Loch Mor estate.   

The overflow consists of a single sided weir set at a height of 200 mm above the 

invert of the incoming 375mm sewer.  Excess storm flows go over the weir and 

directly into the Dromore River.  
Refer to Drawing 12, Attachment C2. 

 

Storm Water Overflows (SW4) – WWTP Inlet Pumping Station (storm 

wet well) 

Flows in excess of 5DWF overflow to an adjacent storm wet well.  Flows from 

here are pumped directly to the Dromore river.   

Refer to Drawing 10, Attachment C2. 

 

Existing Sewerage Network Overview 

Ballybay catchment is drained by a combination of gravity sewers and five 

pumping stations to the wastewater treatment plant, with final effluent 

discharging into the Dromore River. The network is largely combined and only 

recent developments have separate foul and storm systems. 

 

3.0 The nature and quantities of emissions from the waste water 
works into the receiving aqueous environment  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 WWD Application Form V6/08 

Page 13 of 37 

The existing plant has a design capacity of 7,238 pe and a design effluent quality 

(to the primary discharge point) as follows; 

 
Parameter Concentration  

BOD5 (mg/L) 25 

Total Suspended Solids (mg/L) 35 

COD (mg/L) 125 

Total Nitrogen (mg/L N) 20 

Total Phosphorus (mg/L P) 2.0 

 

The Ballybay Wastewater Treatment Works complies with the requirements of 

the Urban Waste Water Directive, in addition to providing for compliance with 

the Phosphorus Regulations (SI 258 of 1998).  No significant effects have been 

identified.   

 

Section 4.4.1 of the Department of the Environment, Heritage and Local 

Government, National Urban Waste Water Study, Ballybay Catchment Report 

states that: 

“Routine monitoring data has shown that the WWTP has consistently discharged 
treated effluent in compliance with the discharge standards specified in the 
Urban Waste Water Treatment Regulations, 2001 (i.e., < 25 mg/l BOD, < 35 
mg/l suspended solids and 2 mg/l Total Phosphorus concentration). Treated 
effluent samples in 2001 had average concentrations of 12 mg/l BOD, less than 
9 mg/l suspended solids and less than 1.0 mg/l Ortho-Phosphate. 
Historically there has been a significant increase in the concentrations of nitrates 
in the final effluent being discharged, reaching as high as 61 mg/l reported in 
March 2001. This is attributed to the treatment of imported leachate from Scotch 
Corner landfill. Since February 2002 80% of the leachate from Scotch Corner 
landfill has been treated at Monaghan WWTP and this has lead to a reduction in 
nitrate concentrations being discharged in the treated effluent from Ballybay 
WWTP.” 
 

4.0 Identification of significant effects of the emissions on the 
environment 

The only significant emission from the wastewater treatment plant is the effluent 

to the Lough Major.  The effect of this has been examined in terms of the waste 

assimilative capacity of the Dromore River in terms of BOD5, suspended solids, 

phosphorus, ammonia and oxidised nitrogen.  In general the current effluent 

limits are within the waste assimilative capacity of the river, please see 

attachment F1 for further information.  Therefore, there are not considered to be 

any significant effects on the environment. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:14:05



 WWD Application Form V6/08 

Page 14 of 37 

Section 4.4.3 (Meeting the Standards) of the Department of the Environment, 

Heritage and Local Government, National Urban Waste Water Study, Ballybay 

Catchment Report states that: 

“Ballybay WWTP currently provides an adequate level of waste water treatment 
for compliance with the Urban Waste Water Treatment Regulations (S.I. No. 254 
of 2001), i.e. secondary treatment for discharges to freshwaters from between 
2,000 and 10,000 pe by 31st December 2005.  The Dromore River is not 
designated sensitive under the UWWTR and the provision of nutrient reduction is 
not a legislative requirement under these regulations.” 
 

5.0 The proposed technology and other techniques for preventing or 
reducing emissions/pollution from the waste water works 

The wastewater treatment plant in Ballybay was commissioned in 1983.  As 

stated in the national Urban Waste Water study catchment report for Ballybay, it 

is considered to be providing a suitable level of treatment to prevent pollution of 

Lough Major. 

However, as outlined in the draft Preliminary report submitted Monaghan County 

Council the following measures are proposed to further reduce and prevent 

emissions/pollution from the works (refer to drawing 03, Attachment B2): 